

ATTN: C/O FENWAY RESOURCES

ELEMENT: AU  
SAMPLE NO.

	AU	O/T	
A	0.117		
B	0.052		
01	0.219		
02	0.143		
03	0.147		
04	0.149		
05	0.142		
06	0.122		
07	0.176		
08	0.145		
09	0.144		
10	0.132		
11	0.1100		
		12	0.141
13	0.127		
14-15	0.245		
16	0.245		
17	0.113		
18	0.023		
19	0.083		
20	0.034		
21	0.058		
23	0.121		
24	0.039		
25	0.093		
26	0.113		
27	0.096		
28	0.037		
29	0.111		
30	0.075		
31	0.113		